
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

JDWT400 3/4" x 4" back brace10-1709B21

JD WT 4"X4"X114" TUBE10-102422

JD 8000T 74 1/2" Channel10-191123

200 gal leg tankYAD 200 PCO24

Front Bracket10-1709 FB25

1

1

2

2

A A

B B

Front

Front Side Mount

John Deere

8100T,8200T,8300T,8400T

8110T,8210T8310T8410T

8120T,8220T,8320T8420T,8520T

Bolt List

QTY Description

Placement

4 20mm x 60mm Bolts

Front bracket to Side of Engine

12 16mm x 75mm Bolts

Front Bracket to Side of Engine

8

3/4 x 2 1/2 Bolts

Channels to Tractor Brackets

4

3/4 x 4  U bolts

Tubes to Channels

16

3/4 in Lockwashers

16

3/4 in Nuts

4 20 mm Hardened Flatwashers

12 16mm Hardened  Flatwashers

4

Nylon Straps

Tank to Saddle

1

5

3

2

4

Price List
200 gal w/Tank

$4720.00


